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Applicant information

R

Name of samples

Lithium Manganese Dioxide Battery

FE AR - A A

Ivpe/ Moge) CR1632 3,0V 120~130mAh

A5 % :

Lithium metal content

Ae RS 0,033

Trade mark

ik Omnergy

Commission by POWER GLORY BATTERY TECH (SHENZHEN) CO., LTD
ZAE AL DI R (RDIN) B AT IR~ 7]

Commissioner address

Room 306, West Four Row, Heshuikou Village, Heshuikou Community,
Gongming Town, Guangming New District, Shenzhen, China

7k

Sl et YT X AT A Ak LA K LRI -4 4 B 306
Manufacturer POWER GLORY BATTERY TECH (SHENZHEN) CO., LTD

IR MR ) 3 4 B 24

Manufacturer address

Room 306, West Four Row, Heshuikou Village, Heshuikou Community,
Gongming Town, Guangming New District, Shenzhen, China

1 5 Hb
ML PRINTT G WRTIX 23 B 70 Ak S /K VAR XS K FURTA P IX 4 4 #5306 =
Factory POWER GLORY BATTERY TECH (SHENZHEN) CO., LTD
) T3 EE RS QAR BEAR AT BR 28 7]

Factory address

Block 4, No.7 Peng Ling Road, Dongkeng Community, Guangming New District,
Gongming Town, Shenzhen China

L BT A 010 SO AL IS 7 D
Appearance Silver
FE RSN E R
Sample status Good
FERRES SELF
Package of goods
RTVINE B
Quantity of sample 40pcs
FE A
Sample identification

cl#~c40#

FEMARUUT S

Reference standard

27 it

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

A (TG 56 DT i 1 at R I Ak e T 1) ST/SG/AC. 10/11/Rev. 6
section 38. 3.

Receiving date

ke 1Y

2018.09.01

Completing date
A5 ik H

2018.09.25




Report No.: LJKJ20180901U08

Page 3 of 17 pages

Test Conclusion

MR &5 18
No. | Name of test Testing standard Test result Conclusion Remarks
P | MRAT H A4 R W HR v MURFREAES KRINZ; 18 %/
1 Altitude simulation See Appendix 1 Passed /
o AL W 1 H
2 Thermal test See Appendix 2 Passed y
AR W 2 GXs
3 Vibration See Appendix 3 Passed y
=z W 3 GXs
4 Shock gNt Manual of Tests and | gee Appendix 4 Passed /
Y riteria it A
i ST/SGIAC. 10/ 1/Rev.6 | LI 4 Gl
kS section 38.3. _
5 Ex;errlal Short-circuit e (6T 6 [ 1% Snee Appendix 5 z\assed y
Bl J e iﬁﬁﬂ’]i_w(%ﬁt?ﬁﬂﬁ{ﬁ LK 5 a%
FHED
Impact ST/SG/AC. 10/11/ ; ) N/A
fiiy Rev. 6 section 38. 3. ANIE
6
Crush See Appendix 6 Passed y
P s WM 6 GXs
7 Overcharge / y N/A
o 7 AN ]
8 Forced discharge See Appendix 7 Passed 4
GV iGN W 7 GXis

Conclusion/4it:

The Lithium Manganese Dioxide Batteries submitted by POWER GLORY BATTERY TECH
(SHENZHEN) CO., LTD have passed the test items of UNITED NATIONS “Recommendatlons on the
Transport of Dangerous Goods, Manual of Test and Criteria ST/SG/AC.10/11/

FH A BB GRIID M 313 R 2 m) 26 K - bl BT AT B IS &#’%ﬂ{
RIS FIFRUETFNEY ST/SG/AC. 10/11/Rev. 6 section 38. 3 [k,

Seal/fM & 7=

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of
applying for the certification for safe transport of SRI DGI of the second research institute of CAAC).
EERN: SRS IEH T “HE Rl 7 ORGEH S Fg o [ BRTR 58 — T fa o 25 42 4 is i 4
E) .

s

Tested by Cen Xishan

iR égﬂi;g))&ﬂ,

Reviewed by Tang Mingtao

A% - 4Z,§ M\%m&

Approved by Xu Hongbin

IR ;& égéﬁ\
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Photos of samples and markings

P BRI A

Cell (CR1632 3,0V 120~130mAh)
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Appendix 1
PR 1
Test Items | Altitude simulation
I e B ATA
11 Test procedure
: R B
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5°C).
A LA AR PR IR (2045°C) T, fAr/E/h TS T 11, 6kPa [ T 2270 6 /i o
1.2 Sample status
’ RS
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
CI#A CLOBEARTHUIRES -
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
Cl1#5 C2084E5¢ R HIIRE -
13 Result
’ kG R
Before i fiif After MR J5 & 10ss Residual
Sample No.

‘ :Q B Mass Voltage Mass Voltage | jm&#ik OCv Tﬁs"t‘;isu”
FRRSS  pengmi | JTEORIE | BREURE | JRERE (%) G & ek
(@) (V) (9) (V) (%)

C1# 1,8312 3,317 1,8312 3,316 0,000 99,97 o
C2# 1,8235 3,326 1,8235 3,325 0,000 99,97 (0]
C3# 1,8267 3,318 1,8266 3,317 0,005 99,97 o
C4# 1,8282 3,326 1,8282 3,325 0,000 99,97 o
Ch5# 1,8197 3,323 1,8196 3,322 0,005 99,97 o
Ce# 1,8224 3,317 1,8223 3,316 0,005 99,97 o
C7# 1,8041 3,322 1,8041 3,321 0,000 99,97 o
Cs# 1,8294 3,324 1,8294 3,323 0,000 99,97 0]
Co# 1,8265 3,289 1,8265 3,288 0,000 99,97 o
C10# 1,8327 3,327 1,8327 3,326 0,000 99,97 o
C11# 1,8094 / 1,8094 / 0,000 / o
C12# 1,8244 / 1,8244 / 0,000 / o
C13# 1,8227 / 1,8227 / 0,000 / o
C14# 1,8282 / 1,8281 / 0,005 / o
C15# 1,8213 / 1,8212 / 0,005 / o
C16# 1,8175 / 1,8175 / 0,000 / o
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C17# 1,8372 / 1,8372 / 0,000 / o
C18# 1,8501 / 1,8500 / 0,005 / o
C19# 1,8123 / 1,8123 / 0,000 / o
C20# 1,8383 / 1,8383 / 0,000 / o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,

no rupture, no fire.

E: Lt V-HESG DA R Pl Ot JCHF R, k. o, Ll K.
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Appendix 2
fi% 2
Test Items | Thermal test
3T H Ui S i
11 Test procedure
: WASR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2C,
The maximum time interval between test temperature extremes is 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C).
W A AR B T2 2 C RIS R IAEA DT 6 AN/, ARG, ERJE-40E2°CHEMAET
WA T 6 AN/, ANl 2 1) B 8] B s 1l 30min, LS #RAE BRI E 2] 10 Ik, RS,
B HAEPREIIL TS 20+ 5°C R4 FICE 24 NN
12 Sample status
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl1#5 CLOBEARTHUIRES -
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CL1#2% C2084E 58 B HIIRE -
13 Be‘sult
kLR
Before iy After M5 Mass lod Residual
Sample No.
:é N Mass Voltage Mass Voltage R ocv 'Ites‘:t‘r;sult
RIS | pegm | TR | TR | RS (%) YRR MR
(9) (V) (9) (V) (%)
C1# 1,8312 3,316 1,8305 3,278 0,038 98,85 o)
C2# 1,8235 3,325 1,8230 3,310 0,027 99,55 o
C3# 1,8266 3,317 1,8261 3,249 0,027 97,95 o
Ca# 1,8282 3,325 1,8276 3,275 0,033 98,50 o
C5# 1,8196 3,322 1,8191 3,228 0,027 97,17 o
Co# 1,8223 3,316 1,8214 3,283 0,049 99,00 o
Cr# 1,8041 3,321 1,8034 3,296 0,039 99,25 o
Cs# 1,8294 3,323 1,8287 3,246 0,038 97,68 o
Co# 1,8265 3,288 1,8258 3,218 0,038 97,87 o
C10# 1,8327 3,326 1,8322 3,245 0,027 97,56 (0]
C11# 1,8094 / 1,8089 / 0,028 / o)
C12# 1,8244 / 1,8238 / 0,033 / o
C13# 1,8227 / 1,8219 / 0,044 / o
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C14# 1,8281 / 1,8276 / 0,027 / o
C15# 1,8212 / 1,8207 / 0,027 / o
C16# 1,8175 / 1,8169 / 0,033 / o
C17# 1,8372 / 1,8368 / 0,022 / o
C18# 1,8500 / 1,8493 / 0,038 / o
C19# 1,8123 / 1,8114 / 0,050 / o
C20# 1,8383 / 1,8377 / 0,033 / o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,

no rupture, no fire.

& Lt V-HEG

D-fifiA; R FilE K O—Joitile. JoflF . Joliik. iR, k.
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Appendix 3
fiiEk 3
Test Items | Vibration
LT =)
11 Test procedure
: WAS R
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
W HS A AR P M 22 A AR R A B G T L, AREIFIRIRSD . IR LLIESZBIEA, L THz 3
N4 200Hz, AR5 #9> BI2) THz g ANMEFR, —NMEFRRSE 15 0B B . RS S
AT AN TARTE HL A7 1) _EARFA 12 9K, 3 AN/,
12 Sample status
’ HaRE
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl1#% CLORAEAR TR HIIRES -
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CLI#% C208/E 58 BHULIRES
13 Result
’ WKL R
Before Mt iy After M5 Mass logd Residual
Sample No.
‘ npé N Mass | Voltage | Mass | Voltage | jr#thik QY Tﬁs"t‘;isu”
PGS pequmm | SRR | RRRRE | RIS | () g AR
(9) (V) () (V) (%)
C1# 1,8305 3,278 1,8304 3,276 0,005 99,94 o
C2# 1,8230 3,310 1,8230 3,308 0,000 99,94 o
C3# 1,8261 3,249 1,8262 3,248 0,000 99,97 o
Ca# 1,8276 3,275 1,8275 3,275 0,005 100,00 o
C5# 1,8191 3,228 1,8190 3,227 0,005 99,97 o
Coe# 1,8214 3,283 1,8214 3,283 0,000 100,00 o
Cr# 1,8034 3,296 1,8034 3,295 0,000 99,97 o
Cs# 1,8287 3,246 1,8289 3,245 0,000 99,97 o
Co# 1,8258 3,218 1,8258 3,217 0,000 99,97 o
C10# 1,8322 3,245 1,8322 3,244 0,000 99,97 o
C11# 1,8089 / 1,8089 / 0,000 / (0]
C12# 1,8238 / 1,8238 / 0,000 / o
C13# 1,8219 / 1,8218 / 0,005 / o
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C14# 1,8276 / 1,8276 / 0,000 / o
C15# 1,8207 / 1,8207 / 0,000 / o
C16# 1,8169 / 1,8169 / 0,000 / o
C17# 1,8368 / 1,8368 / 0,000 / o)
C18# 1,8493 / 1,8492 / 0,005 / o
C19# 1,8114 / 1,8114 / 0,000 / o
C20# 1,8377 / 1,8377 / 0,000 / o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

E: Lt V-HESG DA R, Pl Ot JoHF R, k. o, KiK.
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Appendix 4
fi& 4
Test Iltems | Shock
3T H ]
11 Test procedure
: WAL B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50gn
and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
AN PSS RV T MR AR 0 S 3R B A e b, SRS R R F i 8 B AT 22 R
FEAS L4 52 150gn PR S KM AN ik b KR SIS TR] N 6 2D )2 IR 52k ihi oS3 4k, KHLES
AIAEZE 52 50gn [ INd AR P RF SR IR A] 11 220 A9 Bk b i e BEAS i L0 g LT B AE = A
3 LI 0 ) K% 3 b, A Rz 3 b, JL 18 K
12 Sample status
’ iR
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
CI#E CLOREATHUIRES -
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CL1#% C20841 5 A HUIRE -
13 Result
’ AL R
Before Wl i After M f5 Residual
Sample No. Mass loss oG Test
ks Mass Voltage Mass Voltage SRRk v result
FRARSS | pemmi | JFEORIE | BRI | JRERIE (%) FIRIE s
(@) (V) () (v) %)
C1# 1,8304 3,276 1,8304 3,276 0,000 100,00 (o)
C2# 1,8230 3,308 1,8230 3,308 0,000 100,00 (0]
C3# 1,8262 3,248 1,8262 3,248 0,000 100,00 (0]
Ca# 1,8275 3,275 1,8275 3,275 0,000 100,00 (0]
C5# 1,8190 3,227 1,8190 3,227 0,000 100,00 (o)
Coe# 1,8214 3,283 1,8214 3,283 0,000 100,00 (0]
Cr# 1,8034 3,295 1,8034 3,295 0,000 100,00 o
Ce# 1,8289 3,245 1,8289 3,245 0,000 100,00 (o)
Co# 1,8258 3,217 1,8258 3,217 0,000 100,00 (0]
C10# 1,8322 3,244 1,8322 3,244 0,000 100,00 (0]
C11# 1,8089 / 1,8089 / 0,000 / (0]
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C12# 1,8238 / 1,8238 / 0,000 / (o)
C13# 1,8218 / 1,8218 / 0,000 / (0]
C14+# 1,8276 / 1,8276 / 0,000 / o
C15# 1,8207 / 1,8207 / 0,000 / o
C16# 1,8169 / 1,8169 / 0,000 / o
C17# 1,8368 / 1,8368 / 0,000 / o)
C18# 1,8492 / 1,8492 / 0,000 / o
C19# 1,8114 / 1,8114 / 0,000 / o
C20# 1,8377 / 1,8377 / 0,000 / o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

E: Lt V-HEG DR RGBS Pt ks O-Joilitie. JoHEU. JoMRR. B, oK.
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Appendix 5
fii& 5

Test Items External short circuit
LT H AN T
11 Test procedure
’ WASR
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This
period of time depends on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with a
total external resistance of less than 0,1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external
case temperature has returned to 57 £ 4 °C, or in the case of the large batteries, has
decreased by half of the maximum temperature increase observed during the test and
remains below that value.
A RSO g P L RO P Z0AL TR IR, A AN it TR B 5744°C, JUEAMRULE, KB
IS T ER R RS T P OSSR o NAZ PR A S o TR IX AN PG A2 AN 1] 47 10, B G I TR Y
ANHLESRTZ N AR 2D 6 /N IRE L O HESRTR R s A3 2 12 AN /NI o B AT L S el LTl A 57+4°C
T2 EAMHANT 0,1 BRE R FER I o
X R N A RS B r Y Ah ST K R A 57 +4°CIR R /0FES: 1 NI sOs TR H
M, O TR A il B2, RIS, D00 X AME . Jal s Al il B BN 24 42 /b 5
IEG L .
12 Sample status
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl1#% CLOBEARTHUIRES -
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
Cli#% C2084E 58 BB
13 Be‘sult
RS
Max. External Max. External
Sample No. Temperature Test result Sample No. Temperature Test result
ERTE TR FRE i 2 T e v W 12 M 4 2% FEfh 5 FE i 2 T e e UL 22 HIURERAE S
(C) (€)
C1# 63,8 o C11# 59,3 (o)
C2# 64,4 0] C12# 60,3 (0]
C3# 62,3 o C13# 59,6 (0]
Ca# 64,2 o C14# 59,5 (0]
C5# 63,3 o C15# 61,1 (0]
Coe# 62,7 o C16# 59,9 (o)
Cr# 62,8 o C17# 59,9 (0]
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Ce# 63,5 o C18# 60,3
Co# 61,6 o C19# 61,8
C10# 64,1 o) C20# 59,9

Note: D-Disassembly, R-Rupture, F-Fire, O-no disassembly, no rupture, no fire.

. D-iik, R-EE; F-lg K O-TEfiRil. EHUd. Tl K.
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Appendix 6
fiiEk 6
Test Items Crush
LT H Fs
11 Test procedure
’ WA B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
P Pt I P LSS A S T ) 455 L o 5 S AR B i /(DAY 1, Bem/s B3 LR A8 3R 1T,
ELE T = AN IA N ik
(a) 1EMISiA%E] 13kN+0, 78kN;
(b)  HL L L SR B AR /DA H 100mV
(c)  FL L B B R e ) HL AR T 2 2 50%.
CHAAFIR AR D), WEREET 100 mV sl Mt R S 50%, K VAR .
1.2 Sample status
The conditions of primary cells of sample No. C21# to C25# are in un-discharged state.
C218#75% C258/E AR HIIRES -
The conditions of primary cells of sample No. C26# to C30# are in fully discharged state.
C26# 4% C30#/E5E B HIIRZ -
13 Be‘sult
AL R
Max. External Max. External
Sample No. Temperature Test result Sample No. Temperature Test result
FE 9 FRE i 2 T e v i P2 HIURERAE S FE 45 FoF Uit 2 T e v U T HIURERAPS
(C) (€)
C21# 23,3 o C26# 23,2 o
C22# 22,7 o C27# 22,7 o
C23# 22,8 o C28# 22,9 o
C24# 22,9 o C29# 22,9 (0]
C25# 23,1 o C30# 22,8 o

Note: D-Disassembly, F-Fire, O-no disassembly, no fire.

E: D-fieths Foilgks 0Lk, ot K.
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Appendix 7
fEEk 7
Test Items Forced discharge
LT H s T H
11 Test procedure
: WAL B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C, power supply at an initial current equal to the maximum discharge current
specified by the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity
divided by the initial test current(in ampere).
£ 20 £ 5 CHIMEER LN, FF A MU IE R/ 12V (T IR BT R R8O, R L URER
PEREAN T AR F R A i3 ) 45 58 A RTBO AT, 0 IS ) A R 25 4 B AT R
12 Sample status
The conditions of primary cells of sample No. C31# to C40# are in fully discharged state.
C31#A C408/E 58 BHULRES
13 Result
’ REE R
Voltage Before test Voltage Before test
Sample No. S Test result Sample No. = N Test result
, N bl i HAL s | o I i H
P | e WG | RpaE | O I MRk
) (V)
C31# 2,385 o / / /
C32# 2,391 o / / /
C33# 2,395 o / / /
C34# 2,389 o / / /
C35# 2,390 o / / /
C36# 2,401 o / / /
C37# 2,391 o / / /
C38# 2,395 o / / /
C39# 2,387 o / / /
C40# 2,394 o / / /

Note: D-Disassembly, F-Fire, O-no disassembly, no fire.
e DAk F-i2k: O— ik, G K.
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= I
Important

1. AR TR AR I 2 22 B g sl
The test report is invalid without the special seal for testing and Paging seal of Guangzhou
MCM Certification and Testing Co., Ltd.
2. RAKREE = BlFE, SIS E AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.
3. AIRAETCHEMEN L H A% N RA I N 2544 TR
The test report is invalid without the signatures of Approver, Checker and Tester.
4, AR RBTCRL
The test report is invalid if altered.
5. AT AT S, TR 5 2 FR TR R e 2 1
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.
6. AR 1 LU S A MU
Throughout this report a comma is used as the decimal separator.
7 AR DO A 51 5T

The test report is valid for the tested samples only.

R BAAL: NS RAT I AR A PR A 7

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

oo dke RE O TMARERX S =B 13 52—

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

F, 1H: 0086-20-34777662
0086-20-34777663 Email: markmiao@mcmtek.com

1% H: 0086-20-34777665-609 Web: Http://www.mcmtek.com




